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Test HEPD-I'[ No.SDHL 220701 3234HI Date: Jul 13, 2022

ZHUHAI LABELLET NEW MATERIAL OO, LTD
1F, BUILDING #1, NORTH OF HONGHUI ROAD 3RD, HONGOI TOWN, JNWAN DISTRICT, ZHUHAL CHINA

Sample Description

Hem ho.
SKU No.
Manufachurer

Country of Crigin

Paged of 3

1 SUPER NON-SLIP FLAME RETARDANT ANTIBACTERIAL ALUMINUM FOIL

ETICKER
: PMTS-5]
2 P-1050
: ZHUHAI LABFLLET NEW MATERIAL CO., LTD.
: CHINA

Az shove test lem and s relevant information reganding 1o fthe submission are provided and confirmed by the
applican]. 5G5S i3 nol isbie o either e fesi iem or §s relevanl information, in ems of e sccurscy, sullabdny,

redizhdity oofand indegrity sccordinghy .
SGE Ref No. o EMINZROT00 TS0
Sample Recadving Date ol O, 02
Test Perlpeming Date Dl OF, H0E2 4o Jul 13, 2022
Test Perloomed . Sefepted teni{s) &5 requested by sppdicant
Test Result Summary
No. Teat(s} Reguested Result{s) Comments
please refer o e
1 | Ani-Slp Properiy ol ) )

For further detaliz, plesse refer o the following page(s)

Signed for and on behalf of
SES-CSTC Standands Technical Services Co., Lid, Shunds Branch
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Test Hﬁpn'r[ No. SOHL 2206041 654HI Date: Jun 24, 2022 Page 1 of 4

ZHUHAI LABELLET NEW MATERIAL GO, LTD
1F, BUILDING #1, NORTH OF HOHNEHUI ROAD 3RD, HONGD TOWHN, JMWAN DISTRICT, ZHUHALCHIMNA

Sample Description : SUPER NON-SLIP FLAME RETARDANT ANTIBACTERIAL ALUMINUMFOIL
STICKER

Nem No. : PMTS-5J

SKU No. : P-1050

Manufacturer : ZHUHAI LABELLET NEW MATERIAL CO., LTD.

Country of Crigin : CHINA

Az sbove tesi iem and s relevant infoomation reg anding 1o fthe submission are provided and confirmed by the
applicant. SGE is not kable o efther the lest lem or s relevant informalion, in erms of he socuracy, Suilabdlity,

refiahdlity oofand indegrity sccordingly .

EG5 Ref No. : S0OF SX0e003815F F
Bample Recedving Dale 1 Jun 16, 2022
Test Performing Date :Jum 18, 2022 do Jun 24, 2022
Test Performed . Seleried teai{s) &8 reguested by appdicant
Test Result Summany
No. Test|s) Requested Result{s} Comments
DN 5510-2: 200% Prevenive fire protection in rallaay 3
, | venicles Part 2: Fire behaviour and fire side effeds of | F“""“"'cﬁ;:‘ﬂ 3 ;
:Tuﬂﬂmpaﬁ.dmmelllduﬂelﬂmdmme Drock gi:rm o Class: T2

For furier detalls, please refer o the following page(s)

Signed for and om behalf of
SGSCSTC Standands Technical Services Co., Lid. Shunds Bramch
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Test Report No.SDHL 2206011652HI

JHUHAI LABELLET NEW MATERIAL OO, LTD.
1F, BUILDING &1, NORTH OF HONGHUI ROAD 3RD, HONGO! TOWN, JMAAN DISTRICT, ZHUHAL CHINA,

Sample Desonption

fem Mo,
SEU Mo,
Manufaciuner

Couniiny of Cinigin

Date: Jun IT, 3022 Page 1 of 4

: SUPER MON-SLIP FLAME RETARDANT ANTIBACTERIAL ALUMINUK FOIL

ETICKER
: PMTS-5
: P-1050

D ZHUHAI LABELLET NEW MATERILAL OO, LTOL

: CHIMA

Az above =5t lem and its relevan) imformation regarding to the submission are provided and confimed by the
epplicant. S5 5 not liabde 1o sither the test lem or s relevant information, in erms of e socurscy, sl abdity,

redishdity orfand inegrily socondingdy . e
S35 Ref ho. . BFF 203084302
Sampde Receiving Date :odum 1T, 2022
Test Performing Date podum 1T, 2022 fo Jun 2T, A2
Tes1 Performead : Selecied 1esis) &5 requested by appdicani
Test Result Summary
Ho. Test(s) Requested Result|s) Comments
pi=ase refer to the
1 | Test of antimicrobiat acivity e ki o f

For furiner detalis, please refer o the following peoe(s)

Signed for and on behalf of
SES-CSTC Standands Technécal Services Co., Lid. Shunds Branch

1I"'H|];1HIII|'|'|."-|

WAL S SR TR DS ISR N T E 1S tn-pluu.ql:lulli-mm"ﬂ'l.lﬂ'ﬂ

D

-u.ﬂndl-u"':ﬂ o s Tor [l i gﬂlml
angl Coad [ " 0 o-CoadiLer TA:
i beribpr § dwer i tha fevisbon ol (adiddp isderrficaien = ol L:' l|
ebyiree Baf crbarngiion eowistand kevgene swlerty Pap Crepargy e prky gl wikin P ey o
Sy v e, F TP " i bty 1w o Pl Chww gew) ekt il reerd degs ol uesrgde paSmy iy §
dd s §he LT uﬂi-.urn\tluu e Vs di e dwerendh TRl kel sariad Be g enladi
unnul..rlhurupmmn-'. 5 ol e mmmmmmhﬁﬂphlﬂﬂuuﬁﬂuwmu
"

l.l:|.l-|-|l|nrll|rll-h-l:!:| (L1}
r wrimni wn o sl

A, pPEEE

J-mmﬁlmmm | BE-TEINEE | E-TEDNSEE  eweapgopomnm

S0 04 MR PEARREA WA RN LA B S0 1 0 TETOSAN | | TR« st
' Mamoew o2 e SR Grous (SES SA)




Test HEFH."I'[ No.SDHL 220601 1656HI Diate: Jul 04, 2022 Page1 of 4

ZHUHAI LABELLET NEW MATERIAL CO., LTD.
1F, BUILDING #1, NORTH OF HONGHUI ROAD 3RD, HONGO TOWN, JNAAN DISTRICT, ZHUHALCHIMA,

Sampde Desorption : SUPER WOM-SLIP FLAME RETARDANT ANTIBACTERIAL ALUMINUMFGIL
STICKER

them Mo, : PMTS-5]

SKL No. : P-1050

Manufaciurer : ZHUHAI LABELLET NEW MATERIAL OO, LTD.

Country of Orgin : EHIMA,

Az above test lem and iis relevant information regarding 1o e submission are provided and confirmed by the
epplicant. 5E5 B not lisble io efther the test lem or iz relevant information, i flems of the accuracy, suillsbility,

redizhdlity orfand inlegrity accondingly .

5E5 Ref Mo : BOFSEOGO0CRIIFF
Bampie Receiving Dake 1 Junm 17, 2R
Test Perioming Date S T e i e T R
Tes! Performed 1 Eslected lesls) &5 requested by applicani
Test Result Summary
No. Tes t{s) Requested Result{s) Comments
B 8524-30 12 Fire classification for bumidng behavior of bullding Classiicalion:
1 | matenials and produds, Clause 512 Table 3. Classes of reacion io B :ﬂi-ai‘.l- )
fire perfomance for fieorings =
For hurther detsils, please refer o the following page(s)

Signed for and on behalf of
SGES-CSTC Siandands Technical Services Co., Lid. Shunde Branch
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Peier Fhao
Authorized Signaiony
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